
Water Boards 

State Water Resources Control Board 
Division of Drinking Water 

June 11, 2019 

Mr. Louis A. Atwell, P.E. 
Public Works Director 
Public Works Department 
City of Inglewood 
One Manchester Boulevard 
P.O. Box 6500, 3rd Floor 
Inglewood, CA 90301-1750 

Dear Mr. Atwell: 

GAVIN NEWSOM 
GOVEllNOA 

~ JARED BLUMENFELD 
~~ SECRETARY FOR 
,.,. ENV~RONMENTA-1. PFIOTEOT~OM 

SYSTEM NO. 1910051 - WATER SUPPLY PERMIT AMENDMENT 1910051 PA-002 
' 

Please find enclosed the domestic water supply permit amendment (No. 1910051 PA-002), 
dated June 11, 2019, and accompanying engineering report issued to the City of Inglewood 
to operate a new well, Well 7 and treat it at the Sanford M. Anderson Water Treatment 
[...]
Well 7 is located on a parking lot owned by the City. at the northwest corner of Arbor 
Vitae Street and Grevillea Avenue in the City of Inglewood. Like other City's wells, Well 
7 produces groundwater that will require treatment for total dissolved solids, iron, and 
manganese. Therefore the groundwater from Well 7 along with the other City's wells 
will be treated for iron and manganese at the City's Sanford Treatment Plant. 

The well was drilled in 2018, using the reverse circulation method. The bore hole was 
drilled to a depth of 716 feet. A 20-inch diameter high strength, low alloy steel casing 
was installed from 0 to 620 below ground surface (bgs). A 42-inch diameter low carbon 
steel conductor casing was installed from ground surface to a depth of 50 feet. The well 
has a 310-foot deep annular seal filled with cement. It is also gravel packed and 
surface sealed. 

The well is screened from 352-410 and 532-581 feet bgs, using a 20-inch diameter high 
strength low alloy steel well casing with 0.070-inch slot opening. The tqtal length of the 
screened intervals is 197 feet. The distances to the highest perforation, the static water 
level and pumping water level are 352, 112, and 208 feet bgs, respectively. 

The well has an estimated maximum yield capacity of 1,500 gpm, based on a pump test 
conducted in May 2018. The well is equipped with a submersible pump, which has a 
200-horsepower electric motor with a pumping capacity of 1,500 gpm. The well is also 
equipped with the appropriate appurtenances such as an inverted and screened air 
relief valve, casing vent, flow meter, sounding tube, and sampling tap. The well site is 
fenced and locked to prevent unauthorized access. 

STATE WATER RESOURCES CONTROL BOARD DIVISION OF DRINKING WATER 



ENGINEERING REPORT FOR PERMIT AMENDMENT: 1910051 PA-002 
CITY OF INGLEWOOD 1910051 PAGE3 

The closest sewer line is located approximately 70 feet away from the well. More 
details on the well are provided on the well diagram and well data sheet in Appendix 3. 
Per Title 22, Section 64560, the City has provided pump test results, well construction 
permit issued by the Los Angeles County Health Department, and well completion 
report. A copy of the pump test results is provided in Appendix 3. Since the well 
completion report and well construction permit contain confidential information, they will 
not be attached to this report but will be kept on file with the Division. 

One complete set of Title 22 sampling was collected from Well 7 including general 
mineral, general physical, inorganic, and organic compounds in May 2018 and May 
2019. The results indicate that Well 7 water is in compliance with all primary and 
secondary MCLs except for iron and manganese, which will be treated at the City's 
Sanford M. Anderson Water Treatment Plant. A copy of the results including general 
mineral, general physical, inorganic, and organic compounds is attached in Appendix 3. 

Bacteriological samples and heterotrophic plate count (HPCs) were also collected on 
May 2, 2019. The results indicate that the well is absent for coliforms with the HPes 
below 500 cfu/ml, as shown in Appendix 3. 

Wefl 7 shall be monitored in accordance with the most recent Vulnerability Assessment 
and Monitoring Frequency Guidelines (VA Guidelines) for source class code LGLE, 
which is the code assigned to all of the City's wells. A copy of the VA Guidefines is 
provided in Appendix 4. 

In addition, because Well 7 is a new groundwater well, the City shall complete the 
following initial monitoring requirements including four (4) consecutive quarters of 
voes, four (4) consecutive quarters of radionuclides, four (4) consecutive quarters of 
1,2,3-Trichloropropane (1,2,3-TCP), two (2) samples, five to seven months apart, for 
perchlorate, and one quarter of all SOCs followed by three consecutive quarters of 
SOCs that are not waived. More details are provided below. 

VOC Monitoring 

The City has completed the first quarterly VOCs samples on May 2, 2019 and all results 
were non-detect To complete the initial voes monitoring requirements, the City shall 
collect thr~e (3) more consecutive quarterly voes samples starting in August 2019. 

Radiological Monitoring 

In accordance with Title 22, Section 64442 (c), the City shall begin initial radiological 
monitoring for Well 7, within the first quarter after initiating water service to the public. 
To date, the City has performed one quarter of monitoring for gross alpha (GA), 
uranium, radium 226, and radium 228 at Well 7 in May 2019. The City shall complete 
the initial radiological monitoring requirements by collecting three (3) more consecutive 
quarterly samples for the analyses of GA, uranium, radium 226, and radium 228. 

STATE WATER RESOURCES CONTROL BOARD DIVISION OF DRINKING WATER 



ENGINEERING REPORT FOR PERMIT AMENDMENT: 1910051 PA-002 
CITY OF INGLEWOOD 1910051 PAGE4 

Subsequent monitoring requirements for these constituents will be determined based on 
the results of the data collected from this initial monitoring period. 

Perchlorate Monitoring 

The California perchlorate MCL of 0.006 mg/L became effective on October 18, 2007. 
To comply with the initial perchlorate monitoring requirement of this regulation for Well 
7, the City shall collect two (2) samples, five to seven months apart, with at least one 
gathered between May 1 and September 30. The first sample was collected on May 2, 
2019 and the result was non-detect. The second sample shall be collected between 
October and December 2019. 

SOC Monitoring 

The City has completed a quarter of all SOCs samples on May 2, 2019 and all results 
were non-detect. To complete the initial SOC monitoring requirements, the City shall 
collect three (3) more consecutive quarterly SOCs samples that were not waived as 
indtcated in the attached VA Guide.lines for source class code LGLE starting in August 
2019. . 

Groundwater Rule 

In compliance with the Groundwater Rule per CCR, Title 22, Section 141.400, the City 
is required to perform compliance monitoring to demonstrate 4-log treatment of viruses 
in lieu of performing the triggered source water monitoring. This requirement will remain 
unchanged with the addition of Well 7. The City is required to maintain the minimum 
daily chlorine residual of at least 0.2 mg/L required to achieve the calculated CT value 
of 3.6 mg-min/L for 4-log treatment of virus at the two (2) 202,500-gallon contact tanks. 
Monthly reports of the minimum daily disinfectant residual recorded for each day of the 
month are submitted to the Division on the 1 Qth of the following month. 

1,2,3-TCP Monitoring 

The State adopted a MCL of 5 ppt for 1,2,3-TCP on December 14, 2017. To comply 
with the initial 1,2,3-TCP monitoring requirement of this regulation for Well 7, the City 
shall conduct one year of sampling consisting of four (4) consecutive quarters of 
sampling. The first quarterly sample was collected on May 2, 2019 and the result was 
non-detect. The City shall collect three (3) more quarterly samples starting in August 
2019 and submit all results to the Division by electronic data transfer (EDT). 

Drinking Water Source Assessment and Protection (DWSAP) Program 

The Drinking Water Source Assessment for Well 7 was conducted by the City of 
Inglewood Water Division and Richard C. Slate . Associates, LLC, Consulting 
Groundwater Geologists. A copy is kept on file with the Division. The well is 
considered to have 'high, physical barrier effectiveness (PBE). The well is considered 

STATE WATER RESOURCES CONTROL BOARD DIVISION OF DRINKING WATER 



ENGINEERING REPORT FOR PERMIT AMENDMENT: 1910051 PA·002 
CITY OF INGLEWOOD 1910051 PAGE5 

most vulnerable to 1) dry cleaners, 2) car washers, 3) automobile repair shops, 4) bus 
terminals, and 5) other building structures in the area. 

B. Sanford M. Anderson Water Treatment Plant 

In 1975, the Sanford M. Anderson Water Treatment Plant was constructed to treat 
groundwater pumped from Wells 1, 2, and 3 for high iron and manganese content. Well 
3 was later replaced by Well 4 in 1990 while Well 6 was added ln 2004. With the 
addition of the new well, Well 7, the Sanford Treatment Plant with a design capacity of 
8.64 MGD or 6,000 gpm will treat all of the City's wells (Wells 1, 2, 4, 6, and 7) to bring 
iron and manganese levels to compliance with their respective secondary MCLs of 0.3 
mg/L and 0. 05 mg/L. 

The Sanford Treatment Plant consists of potassium permanganate oxidation and pre
chlorination, gravity filtration through dual-media filters consisting of manganese 
greensand and anthracite coal, and post-chloramination. The treated water will be 
stored in an underground 834,000-gallon clearwell prior to being pumped to North 
Inglewood Reservoir and Morningside Reservoir. On the Morningside direction, 
however, since Morningside Reservoir. has been out of service since 2009 due to 
structural problems, the treated water would get mixed directly with purchased MWD 
water from WB-17 at the mixing chamber. From there, the treated water is distributed to 
serve Inglewood Pressure Zone 3. Currently there is no transmission line directly 
connected to Morningside Reservoir because there is no plan in place to· repair or 
rehabilitate the reservoir. However, the City may consider demolishing the Morningside 
Reservoir and building a new reservoir of smaller scale at the same location. A 
schematic of the Sanford Treatment Plant and treatment plant data sheet are provided 
in Appendix 2. 

Potassium Permanganate Oxidation and Pre-Chlorination 

Water from the five wells enters the plant through a 27-inch transmission main before 
being equally distributed into two (2) 202,500-gallon contact tanks. Prior to entering the 
contact tanks, potassium permanganate (KMn04), used as an oxidant and for the 
regeneration of greensand, is injected into the plant influent line at two (2) percent 
strength. The permanganate dosage will be adjusted periodically according to iron and 
manganese concentrations in the influent and based . upon jar testing results. The 
chlorine injection point is located immediately downstream, approximately 20 feet, of the 
KMn04 injection point. Chlorine is injected as another oxidant to achieve breakpoint 
chforination. 

Filtration 

Six (6) dual-media filters, each with a surface area of 242 ft2 (11 feet by 22 feet), are 
provided for the filtration process. The filtration rate at the maximum design capacity is 
4 gpm/ft2 with all the filters in service, and 5.0 gpm/ft2 with one filter out of service for 
backwash. The filter media consist of 18 inches of anthracite c·oal on top of 18 inches of 
manganese greensand, with a support medium of 15 inches of graded gravel. The 

STATE WA\ER RESOURCES CONTROL BOARD DIVISION OF DRINKING WATER 



ENGINEERING REPORT FOR PERMIT AMENDMENT: 1910051 PA-002 
CITY OF INGLEWOOD 1910051 PAGE6 

filters are gravity fed at a constant rate with equal flow distribution to each filter through 
circular adjustable weirs installed on the filter inlet pipes. The filter backwash (surface 
wash will also be included whenever the backwash is activated) can be controlled either 
automatically based on high turbidity (0.5 NTU). high head loss (10 feet), elapsed time 
since last completed backwash (120 hours) or manually through a computer command 
by the operator. 

Post-Chloramination Facilities 

A 1,500-gallon aqua ammonia storage tank, and three (3) feed pumps are utilized at' the 
Sanford Treatment Plant. These pumps are rated at 1 to 20.6 gallons per day. The 
21.17° BE aqua ammonia at 19 percent strength is injected in the compartment 
downstream of the treated (filtered} water level control weirs. The· current ammonia
nitrogen dosage rate is about 0. 7 mg/L, which is about a 5 to· 1 ratio of chlorine to 
ammonia-nitrogen. 

Clearwell, Plant Effluent Pumping Station, and other Facilities 

After chloramination, the filtered water flows through an existing transfer pump station 
(which connects to six (6) vessels of sodium zeolite softener that are no longer being 
use) and enters the plant clearwell. The clearwell, which has a storage capacity of 
834,000 gallons, is located beneath the administration and chemical building at the 

· plant. The total chlorine residual in the water is continuously monitored by a Wallace 
and Tiernan automatic residual analyzer-SCADA monitored at two (2) locations, the 
inlet to the clearwell and the plant's outlet The water level in the clearwell is also 
closely monitored because the water for backwashing the filters is drawn from the 
clearwell. The backwash pump operation will be terminated if the clearwell water level 
is below the low-level set point. Upon exiting the plant clearwell, the treated water is 
pumped to the Morningside and North Inglewood pressure regulating stations. From 
there the water is introduced into the distribution system. 

Monitoring 

The City collects samples for iron, manganese, color, odor, turbidity monthly at the wells 
and plant influent and weekly at the plant effluent (clearwell). All results are submitted 
to the Division in a monthly report and by EDT on the 10th of the following month. 

C. Treatment Classification 

Although Well 7 will bring in an additional capacity of 1,500 gprn to the Sanford 
Treatment Plant, the Sanford Treatment Plant with a design capacity of 8.64 MGD will 
stlll have adequate capacity to treat all of the City's five wells (Wells 1, 2, 4, 6, and 7). 
Over the years, Wells 1, 2, 4, and 6 have experienced at least a 50% drop in capacity, 
bringing the combined well capacity (including Well 7) to 7.06 MGD. The Sanford 
Treatment Plant will continue to be classified as a T2 treatment facility in accordance 
with the Operator Certification Regulations of the California Code of Regulations, Title 
22. A breakdown of the points assigned to the Sanford Treatment Plant in determining 

STATE WATER RESOURCES CONTROL BOARD DIVISION OF DRINKING WATER 



ENGINEERING REPORT FOR PERMIT AMENDMENT: 1910051 PA·002 

CITY OF INGLEWOOD 1910051 PAGE7 

the treatment facility classification is included· in Appendix 5. Operator certification 
requirements for a T2 facility include a chief operator with a minimum T2 grade and shift 
operators with a minimum T1 grade. ' 

D. California Environmental Quality Act (CEQA) 

The State Water Resources Control Board, Division of Drinking Water (Division), as a 
responsible agency pursuant to CEQA, has reviewed the M,itigated Negative 
Declaration (MND) prepared by the City, dated September 19, 2014. On October 23, 
2014, a Notice of Intent (NOi) was filed with the Los Angeles County Clerk and posted 
from October 23, 2014 to November 24, 2014 announcing the public hearing and plan 
to adopt the Draft MND.. On November 18, 2014, the Draft MND was adopted by 
Resolution No. 15-12, including implementation of the proposed mitigation measures. · 
The City developed a Final MND dated November 30, 2014. On December 17, 2014, 
the City filed a Notice of Determination with the Los Angeles County Clerk. 

More than one year after the City adopted the MND, the document was distributed to 
the public and circulated with the State Clearinghouse (SCH # 2016021083) for a 30-
day review period beginning on February 22, 2016 and ending on March 22, 2016. 
During the public review period, one written comment was received from the 
Department of Transportation. The City filed the MND a second time with the SCH for a 
45-day review period beginning on September 21, 2016 and ending on November 4, 
2016, and it was sent to the Office of Historic Preservation and the Native American 
Heritage Commission as reviewing agencies. The Office of Planning Research sent a 
letter confirming that no state agencies submitted comments during this comment 
period. 

'-. 

As a responsible agency, the Division has considered the Project MND dated November 
30, 2014 together with all comments and Division of Financial Assistance, Special 